
 

Approve Deny Signatures Date 

X  Jordan A. Frey, E.I.T. 
Jordan A. Frey, E.I.T. / Project Manager April 3, 2025 

X  Adam Olesnanik 
Adam Olesnanik, P.E. / Environmental Engineer Manager April 21, 2025 

 

Northwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0029467 

Facility Type Municipal APS ID 1088351 

Major / Minor Minor Authorization ID 1439469 

a 
Applicant and Facility Information 

a 

Applicant Name 
North Warren Municipal Authority 
Warren County 

 
Facility Name North Warren Municipal STP 

 

Applicant Address 44 Hospital Drive   Facility Address 3129 Market Street Ext   

 North Warren, PA 16365-4882   North Warren, PA 16365  

Applicant Contact D Jacobson  Facility Contact Nate Blick  

Applicant Phone (814) 688-6069  Facility Phone (814) 688-2991  

Client ID 43613  Site ID 453251  

Ch 94 Load Status Not Overloaded  Municipality Conewango Township  

Connection Status No Limitations  County Warren  

Date Application Received May 2, 2023  EPA Waived? Yes  

Date Application Accepted   If No, Reason   

  

Purpose of Application NPDES Renewal of a municipal Sewage Treatment Plant (STP).  

a 

 

Summary of Review 

Due to the presence of endangered mussels and critical habitat in Conewango Creek, the permitting of this facility will be 
coordinated through the US Fish & Wildlife Service and Pennsylvania Fish & Boat Commission.  
 
E. Coli monitoring and an effluent limit for Ammonia-Nitrogen have been added.  
 
Sludge use and disposal description and location(s):  disposed of in reed beds onsite.  
 
There are currently no open violations for this client (43613) as of 4/3/2025. 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .75  

 Latitude 41º 53' 3.40"  Longitude -79º 8' 30.57"  

 Quad Name Russell  Quad Code 41079H2  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Conewango Creek (WWF)  Stream Code 56311  

 NHD Com ID 129446917  RMI   

 Drainage Area 868  Yield (cfs/mi2) 0.075  

 Q7-10 Flow (cfs) 65.1  Q7-10 Basis Streamstats  

 Elevation (ft) 1194  Slope (ft/ft) ---  

 Watershed No. 16-B  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment MERCURY  

 Source(s) of Impairment SOURCE UNKNOWN  

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU) 7.0  Default  

 Temperature (°F) 20  Default  

 Hardness (mg/L) 100  Default   

 Other:               

    

 Nearest Downstream Public Water Supply Intake Aqua PA - Emlenton  

 PWS Waters Allegheny River   Flow at Intake (cfs) 1370  

 PWS RMI        Distance from Outfall (mi) >25  
 

 
Changes Since Last Permit Issuance: None.  
 
Other Comments: None.  
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: North Warren Municipal STP 
 

WQM Permit No. Issuance Date 

WQM 6298414 A-1 3/9/2017 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Trickling Filter With 

Settling Gas Chlorine 0.75 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.364 1050 Not Overloaded Anaerobic Digestion Land Application 

 
Changes Since Last Permit Issuance: (2) Mechanically-Cleaned Fine Screens, Equalization, (2) Primary Settling Tanks, 
(2) Trickling Filters (operating in series), (1) Final Settling Tank, (1) Chlorine Contact Tank,  (2) Aerobic Digesters, (1) 
Aerated Sludge Holding Tank and (16) Sludge Drying Beds (4 of which are reed drying beds and 6 of the remaining 12 
regular beds are covered). 
 
Other Comments: The screening and comminutor units were replaced with two mechanical fine screens (2MGD capacity 
each). A new 9’x18’ sampling/electrical room was constructed. Two new aerobic digesters (87,970-gallons each) were 
added. A 26’x60’ digester control building was added. The existing anaerobic digester was converted to an aerated sludge 
holding tank. All aforementioned items were permitted under the 3/9/2017 amendment to WQM #6298414 and proposed 
prior to the previous NPDES permit renewal. 
 
 

Threatened and Endangered Mussel Species Concerns and Considerations 

 
 

Conewango Creek has known populations of federally listed endangered/threatened species of the Northern Riffleshell, 
Clubshell and Rayed Bean mussels. This is based on PA Fish & Boat Commission studies conducted in 2007, 2013 & 
2014. Due to this being a direct discharge to Conewango Creek, potential impacts were evaluated. 
 
The USFWS has indicated in comment letters on other NPDES permits that in order to protect threatened and 
endangered mussel species, wastewater discharges containing ammonia-nitrogen (NH3-N), chloride (Cl-), copper, zinc 
and nickel, where mussels or their habitat exist, can be no more than 1.9 mg/l,  78 mg/l, 10.0 µg/l ,13.18 µg/l and 7.3 µg/l, 
respectively. The permittee was monitoring for these parameters during the previous permit cycle and the Department 
reviewed this sampling data to determine potential impacts that the discharge may have to threatened and endangered 
mussel species 
 
The Department completed an aquatic biological investigation on Conewango Creek in 2012 to determine the impacts, if 
any, of the North Warren Municipal Sewage Treatment Plant. Results of the study indicate the STP was having little to no 
impact on Conewango Creek.  
 
The Department utilized its Impact Evaluation spreadsheet to calculate the maximum potential impact area of the STP 
discharge under the worst-case theoretical scenario. The spreadsheet in included as an attachment to this Fact Sheet.  
This yielded a maximum potential impact area of approximately 24 square meters (258 square feet) for ammonia-nitrogen.  
All other parameters resulted in an anticipated impact area of less than 1 square meter.  The calculated 24 square meter 
impact area for ammonia-nitrogen is based on the discharge concentration of ammonia-nitrogen being at the proposed 
water quality based effluent limitation of 22.6 mg/l.  The Department will retain monitoring for Chloride, Copper, Nickel, 
and Zinc for the next permit term, and the Department intends to conduct an aquatic biological investigation on 
Conewango Creek near the North Warren Municipal Sewage Treatment plant discharge this year (2025) to ensure that 
the discharge has no adverse impact to endangered/threatened mussels.  
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

4 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from March 1, 2024 to February 28, 2025) 

 
Parameter FEB-25 JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 

             Flow (MGD) 
Average Monthly 0.407 0.3454 0.4173 0.3066 0.2603 0.2915 0.2646 0.2921 0.335 0.3204 0.5766 0.383 

Flow (MGD) 
Weekly Average 0.5297 0.4228 0.5181 0.3777 0.268 0.3488 0.2836 0.3393 0.4299 0.3606 0.7221 0.4259 

pH (S.U.) 
Minimum 7.1 6.9 6.9 7.0 7.0 7.1 7.1 6.8 7.0 6.7 6.7 7.2 

pH (S.U.) 
Maximum 7.6 7.6 7.5 7.5 7.6 7.5 7.8 7.6 8.3 7.5 7.5 7.5 

DO (mg/L) 
Minimum 8.8 8.5 7.8 6.7 5.5 5.7 5.4 5.5 6.0 5.9 7.0 7.4 

TRC (mg/L) 
Average Monthly 0.3 0.4 0.4 0.3 0.2 0.3 0.2 0.3 0.2 0.2 0.3 0.3 

TRC (mg/L) 
Instantaneous 
Maximum 0.4 0.55 0.6 0.42 0.34 0.5 0.3 0.5 0.5 0.34 0.55 0.8 

CBOD5 (lbs/day) 
Average Monthly 42 44 64 24 27 < 28 23 19 31 < 55 40 32 

CBOD5 (lbs/day) 
Weekly Average 51 52 134 29 30 < 63 36 23 40 < 64 87 47 

CBOD5 (mg/L) 
Average Monthly 14 16 15 10 11 < 11 9 7 13 < 22 10 11 

CBOD5 (mg/L) 
Weekly Average 17 21 22 11 13 < 24 12 8 18 27 14 15 

BOD5 (lbs/day) 
Influent <br/> Average 
Monthly 491 585 454 327 483 324 462 485 407 441 470 462 

BOD5 (mg/L) 
Influent <br/> Average 
Monthly 161 219 119 148 199 135 180 171 179 173 123 152 

TSS (lbs/day) 
Average Monthly 30 19 56 22 19 16 < 18 < 21 24 28 < 23 < 18 

TSS (lbs/day) 
Influent <br/> Average 
Monthly 354 347 284 172 253 209 226 248 327 229 357 263 

TSS (lbs/day) 
Weekly Average 49 21 101 30 24 18 28 29 36 54 < 32 25 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

5 

TSS (mg/L) 
Average Monthly 12 7 13 9 8 7 < 8 < 7 11 11 < 6 < 6 

TSS (mg/L) 
Influent <br/> Average 
Monthly 112 130 72 75 102 89 89 88 146 90 95 86 

TSS (mg/L) 
Weekly Average 25 8 17 11 9 8 < 10 11 16 21 < 5 9 

Fecal Coliform 
(No./100 ml) 
Geometric Mean > 1142 508 89 35 101 27 34 < 1 4 12 8 < 28 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum > 2420 1414 2420 580 1733 142 184 6 10 37 285 326 

Total Nitrogen (mg/L) 
Average Monthly 25.31 21.2 16.59 19.07 16.47 16.99 15.63 16.08 19 22.97 16.55 18.17 

Ammonia (mg/L) 
Average Monthly 20.2 8.93 4.74 1.79 0.95 0.49 0.47 0.222 E E 13.4 13.6 

Total Phosphorus 
(mg/L) 
Average Monthly 3.77 3.77 3.35 5.1 5.3 5.54 5.25 4.95 5.23 5.04 3.91 3.18 

Total Copper (mg/L) 
Average Quarterly   0.0197   0.0315   0.015   0.021 

Total Nickel (mg/L) 
Average Quarterly   < 0.0065   < 0.0065   < 0.0065   < 0.0065 

Chloride (mg/L) 
Average Monthly 211 218 182 258 229 237 230 122 244 201 168 155 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

6 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) .75 

Latitude 41º 52' 59.90"  Longitude -79º 8' 35.58" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
Comments: E. Coli monitoring was added in accordance with the Department’s SOP on new and reissued permits. 
 
 
Water Quality-Based Limitations 
 
The following limitations were determined through water quality modeling (output files attached): 
 

Parameter Limit (mg/l) SBC Model 

Ammonia-Nitrogen 22.6 Average Monthly WQM v.1.0b 

CBOD5 25 Average Monthly WQM v1.0b 

Dissolved Oxygen 4.0 Daily Minimum WQM v.1.0b 

Total Residual Chlorine 0.5 Average Monthly TRC Spreadsheet 

 
Comments: An Ammonia-Nitrogen (NH3N) limit of 22.6 mg/l, a CBOD5 limit of 25 mg/l, and a Dissolved Oxygen limit of 
4.0 mg/l were determined by WQM modeling to be protective. The Department’s TRC Spreadsheet determined a limit of 
0.5 mg/l. 
 
 
Best Professional Judgment (BPJ) Limitations 
 
Comments: Monitoring for Total Copper was determined by the Department’s Toxics Management Spreadsheet (TMS).  
 
An aquatic biological investigation on Conewango Creek was completed by the Department in 2012 to determine the 
impacts, if any, of the North Warren Municipal Sewage Treatment Plant. Results of the study indicate the STP was having 
little to no impact on Conewango Creek.  
 
 
Anti-Backsliding 
 
N/A 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

7 

 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (386-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through Permit Expiration Date. 
 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report Report XXX XXX XXX XXX Continuous Measured 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

DO XXX XXX 
4.0 

Inst Min XXX XXX XXX 1/day Grab 

TRC XXX XXX XXX 0.5 XXX 1.6 1/day Grab 

CBOD5 156 250 XXX 25 40 50 1/week 
24-Hr 

Composite 

BOD5 
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/week 

24-Hr 
Composite 

TSS 188 281 XXX 30 45 60 1/week 
24-Hr 

Composite 

TSS 
Raw Sewage Influent Report XXX XXX Report XXX XXX 1/week 

24-Hr 
Composite 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10000 1/week Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 1/week Grab 

Total Nitrogen XXX XXX XXX Report XXX XXX 1/week 
24-Hr 

Composite 

Ammonia XXX XXX XXX 22.6 XXX 45.2 1/month 
24-Hr 

Composite 

Total Phosphorus XXX XXX XXX Report XXX XXX 1/week 
24-Hr 

Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

8 

Outfall 001 , Continued (from  Permit Effective Date through Permit Expiration Date ) 
       

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average Minimum 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Total Copper XXX XXX XXX Report XXX XXX 1/week 
24-Hr 

Composite 

Total Nickel XXX XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
24-Hr 

Composite 

Chloride XXX XXX XXX Report XXX XXX 1/month 
24-Hr 

Composite 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/quarter Grab 

Total Zinc (µg/L) XXX XXX XXX 
Report 

Avg Qrtly XXX XXX 1/quarter 
24-Hr 

Composite 

 
Compliance Sampling Location: Outfall 001, after disinfection. 
 
Other Comments: Special Conditions – Chlorine Minimization, Solids Handling 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

9 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

10 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

11 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

12 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

13 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

14 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

15 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

16 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

17 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

18 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

19 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

20 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

21 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

22 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

23 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

24 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

25 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

26 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

27 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

28 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

29 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

30 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

31 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

32 



NPDES Permit Fact Sheet NPDES Permit No. PA0029467 
North Warren Municipal STP  
 

33 

 


